
SQUAT MACHINE

FH021



7

8

9

14

15

16







5

 

1 Bottom Brace Frame 1 35

2 Base Frame 1 36 2

3 Main Frame 1 End Cap 6

Limit Support Frame 1 38 Aluminium Cap 2

5 Arm Frame 1 39 2

6 Weight Horn Support Frame 2 2

Foot Plate 1 8

8 Shoulder Pad Frame Left 1 Snap Spring 2

9 Shoulder Pad Frame Right 1 Socket Head Cap Screw M12×125 2

1 Adjusting handle 1  8

11 Limit Frame 1 12

12 Long Weight Hor 2 6 2

13 Weight Horn  6

1 1 8 Button Head Cap Screw M8×25 2

15 1 9 2

16 Upper checkered plate 1 Flat Head Cap Screw M12×35

Item No Description QTY Item No Description QTY

2

1 Lower checkered plate 1 51  

18 1 52 Flat Head Cap Screw M6×16 2

19 connecting Plate 1 53 Flat Head Cap Screw M6×16 2

2 Plastic Sleeve 2 Socket Set Screw M8×6

21 Rubber Foot 55

22 5 56 2

2 Bumper 6 5 Nylon Lock Nut M12

25 2 58 2

26 Stop Bumpe 1 59

2 Handle Top  1 2

28 Handle Bottom 1 61

29 Spacer 2 62 2

 Gri 2 63 1

31 2

32 Shoulder Pad 2 65 Rivet Nut M8 2

33 Aluminum Ring 2



6

32

5

61

8

9

21

5

59

22

215

59

22

231 5 6

31

5
59

5
59

5

59

5

59

1 6

16 6

2122

1

5

21

593

59

5

559

5

59

59

3

11

22

2

5

59

8 61

26

65 2

5

51

35

118

28
1

2
19

6362 61

39

5

3 1

15
5

51 35
1

6 1

29

136

52

3

53
38

33

13

55

3

55

59

25

6

2

3

59

2

59

12

2
5

59

56

9

61

58

3



7



8



9

STEP 1

Item No Description QTY Description QTYItem No

1 Bottom Brace Frame Assembly 1 Nylon Lock Nut M12 2

2 Base Frame Assembly 1 59

Socket Head Cap Screw M12×125 2

59

59

59

1

2

59



10

STEP 2
Item No Description QTY Description QTYItem No

3 Main Frame Assemly 1 12

Limit Support Frame Assembly 1 59 12

13 Weight Horn

3

59

59

5959

59

59

13

59



11

STEP 3
Item No Description QTY Description QTYItem No

Rotating arm Frame 1 59 2

12 Counterweight Block 1 2

1 Stretch Springs 1 3 Spring Washer 1 2

15 Flat Keys 1

Flat Washer 

5

59

59



12

STEP 4

Item No Description QTY Description QTYItem No

6 Weight Horn Support Frame Assembly 2 2

8 Shoulder Pad Frame Left Assembly 1 8

9 Shoulder Pad Frame Right Assembly 1 2

59

59

59

98

12

59

6

59

12 Long Weight Hor Nylon Lock Nut M12

592

2 8

16Bumper



13

STEP 5

Item No Description QTY Description QTYItem No

32 Shoulder Pad 1 61

6

6

61

32

61

61

32

61

61



14



15



16


